Group 1. Phase 11

Devel'op-ment Document for
Proposed Effluent Limitations Guidelines
and New Source Perfo_rmanCeStandards

- for the
~ POULTRY

R L Segmentof the

MEAT PRODUCT AND RENDERING PROCESS

Point Source Category

<€D S74
s

A

2, i I ‘
4 <
TAL prote”

W AGENC!

2
=
s
S
Z

7

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
APRIL 1975



“ "

[T

» - LT *,

-
-
i
-
v
w»




DEVELOPMENT DOCUMENT
_ for |
PROPOSED EFFLUENT LIMITATIONS GUIDELINES
| and |
NEW SOURCE PERFORMANCE STANDARDS
for the
POULTRY PROCESSING POINT SOURCE CATEGORY

Russell E, Train
Administrator

James L. Agee
Assistant Administrator for Water and
Hazardous Materials

(WD STy,
- (1Y

NZ

&
Y PROTEY

(O,

&
(s) .
¥ agenct
[...]
finely divided and therefore settle slowly, requiring a longer
period of settling.

The long detention time in the extended aeration tank makes it
possible for nitrification to occur. In nitrification under
aerobic conditions, ammonia is converted to nitrites and nitrates
by specific groups of nitrifying bacteria. For this to occur, it
is necessary to have sludge detention times in excess of ten
days.2! This can be accomplished by regqulating the amounts of
recycle and wasted sludge. Oxygen-enriched gas could be used in
place of air in the aeration tanks to improve overall
performance. This would require that the aeration tank be
partitioned and covered, and that +the air compressor and
dispersion system be replaced by a rotating sparger system. When
concurrent, staged flow and recirculation of gas back through the

1064




ligquor are employed, between 90 and 95-percent oxygen use is
claimed. Although this modification of extended aeration has not
been used in treating poultry processing plant wastes, it is
being used successfully for treatment of other wastes.

Advantages~Disadvantages

The advantages of the extended aeration process are that it is
immune to shock 1loading and flow fluctuations because the
incoming raw waste load is diluted by the liquid in the system to .
a much greater extent +than in conventional activated sludge.
Also, because of the long detention time, high BODS5 reductions
can be obtained. Other advantages of the system arxre the
elimination of sludge digestion equipment and the ‘capability to
produce a nitrified effluent. Disadvantages are that it is
difficult to remove most of the suspended solids from the mixed
liquor discharged from the aeration tank; large volume tanks or
basins are required to accommodate the long detention times; and
operating costs for aeration are high.

Applicationg

Because of +the nitrification process, extended aeration systems .
are being used by some industries following anaerobic processes
or - lagoons to produce low BOD5 and low ammonia-nitrogen
effluents. They are also being used as the first stage of
biological treatment, followed by polishing lagoons. o

Rotating Biological Contactor

Process Description

The rotating biological contactor (RBC) consists of a series of
closely spaced flat parallel disks which are rotated while
partially immersed in the waste waters being treated. A
biological growth covering the surface of the disk adsorbs
dissolved organic matter present in the waste water. as the
biomass on the disk builds up, excess slime is sloughed off
periodically and 1is settled out in sedimentation tanks. The
rotation of the disk carries a thin film of waste water into the
air where it absorbs the oxygen necessary for +the aerobic
biological activity of the biomass. The disk rotation also
promotes thorough mixing and contact between the biomass and the
waste waters. In many ways the RBS system is a compact version
of a trickling filter. 1In the trickling filter, the waste waters
flow over the media and thus over the microbial flora; in the RBC
system, the biological medium is passed through the waste water.

The system can be staged to enhance overall waste load reduction.
Organisms on the disks selectively develop in each stage and are
thus particularly adapted to the composition of the waste in that
stage., The first stages might be used for removal of dissolved

105




organic matter, while the 1latter stages might be adapted to
nitrification of ammonia.

Development Status

The RBC system was developed independently in Europe and the
United States about 1955 for the treatment of domestic waste; it
found application only in Europe, where there are an estimated
1,000 domestic installations.2! However, the use of the RBC for
the treatment of poultry processing waste is being evaluated at
the present time. One poultry Fplantit* is reported to have
obtained a 90-percent BODS reduction (from 2,000 to 200 mg/l)
when treating the effluent from an air flotation system. Pilot
scale operating information is available on its wuse on meat
packing waste. The pilot-plant studies were conducted with a
four-stage RBC system with four-foot diameter disks. The system
was treating a portion of the effluent from +the Austin,
Minnesota, anaerobic contact plant used to treat meat packing
waste. The results showed a BODS removal in excess of 50
percent, with loadings less than 0.037 kg BOD5S per square meter
on an average BOD5 influent concentration of approximately 25
mg/l.22

Data from Autotrol Corporation, one of the suppliers of RBC
systems, revealed ammonia removal of greater than 90 percent by
nitrification in a multistage unit. Four to eight stages of
disks with maximum hydraulic loadings of 61 liters per day per
square meter (1.5 gallons per day per square foot) of disk area
are considered normal for ammonia removal.

A large installation was recently ccmpleted at the Iowa Beef
Processors plant in Dakota <City, Nekraska, for the further
treatment of the effluent from an anaerobic lagoon.23 No data
are available on this installation, which has been plagued with
mechanical problems.

Advantages-Disadvantages

The major advantages of the RBC system are its relatively low
first cost; the ability to obtain dissolved organic matter
reduction with the potential for removal of ammonia by
nitrification; and its good resistance to hydraulic shock 1loads.
Disadvantages are that the system should be housed, if located in
cold climates, to maintain high removal efficiencies and to
control odors, This system has demonstrated its durability and
reliability when used on domestic wastes 1in Europe, and is
currently being tested on poultry processing plant wastes in this
country.

106




Uses

Rotating biological contactors could be used for the entire
aerobic biological system. The number of stages required depend
on the desired degree of treatment and the influent - strength.
Typical applications of the rotating biological contactor,
however, may be for polishing the effluent from anaerobic
processes, and as pretreatment prior to discharging wastes to a
‘municipal system. A BODS reduction of 98 percent 1is reportedly
achievable with a four-stage RBC.21

ADVANCED WASTE_TREATMENT

Chemical Precipitation

Phosphorus is an excellent nutrient for algae and thus can
promote heavy algae blooms. As such, it cannot be discharged
into receiving streams, and its concentration should not be
allowed to build up in a recycle water stream. However, the
presence of phosphorus is particularly useful in spray or flood
irrigation systems as a nutrient for plant growth.

' The effectiveness of  chemical precipitation for removing
phosphorus, Figure 13, has been verified in full-scale during the
Worth Star verification sampling grogram of the meat packing
industry.1? One packing plant operates a dissolved air flotation
system a% a chemical precipitation unit and achieves 95-percent
phosphorus removal, +to0 a concentraticn of 1less than 1 mgr/l.
Chemical precipitation can be used for primary (in-plant)
treatment to remove BODS, suspended solids, and grease, as
discussed earlier in conjunction with dissolved air flotation.

Also, it can be used as a final treatment following biological
treatment to remove suspended solids in addition to phosphorus.

Technical Descrlgtlon

Phosphorus occurs in waste water streams from poultry processing
plants primarily as  phosphate salts. Phosphates can be
precipitated with trivalent iron and trivalent aluminum salts.
It can also be rapidly precipitated by the addition of lime;
however, the. rate of removal is controlled by the agglomeration
of the precipitated c¢olloids and by the settling rate of the
agglomerate,15 Laboratory investigation and experience with in-
plant operations have substantially confirmed that phosphate
removal is derendent on pH and that this removal tends to be
limited by the solubility behavior of the three phosphate salts--
calcium, aluminum, and iron. The optimum pH for the iron and
aluminum precipitation occurs in the 4 to 6 range, whereas the
calcium precipitation occurs on the alkaline side at pH wvalues
above 9,5.,15

Since the removal of phosphorus is a two-step process involving
precipitation and then agglomeration, and both are sensitive to

167




pH, controlling the pH level takes on added significance. If a
chemical other than lime is used in the precipitation/coagulation
process, two levels of pH are required. Precipitation occurs on
the acid side and coagqulation is best carried out on the alkaline
side. The precipitate is removed by sedimentation or by
dissolved air flotation.

Polyelectrolytes are polymers that can be used as primary
coaqulants, flocculation aids, filter aids, or for sludge
conditioning. Phosphorus removal may be enhanced by the use of
such polyelectrolytes by producing a better floc than might occur
without such chemical addition. 2¢

The chemically precipitated sludge contains grease and organic
matter in addition to the phosphorus, if the system is used in
primary treatment. If it is used as a post-biological treatment,
the sludge volume will be less and it will contain primarily
phosphorus salts. The sludge from either treatment can be
landfilled.

Development Status

This process is well established and understood, technically.
However, its use on poultry processing plant waste waters,
normally as a primary waste +treatment system, is 1limited;
although, its use may grow as more sStringent effluent limitations
are imposed.

Problems and Reljability

As indicated above, the reliability of +this process is well
established: however, it 1is a chemical process and as such
requires the appropriate control and coperating procedures. The
problems that can be encountered in operating +this process are
frequently +the result of a lack of understanding or inadeguate
equipment. Sludge disposal is not expected to be a problem,
although the wuse of polyelectrolytes and their effect on the
dewatering properties of the sludge are open to some question at
the present time. In addition, the use of the recovered sludge
as a raw material for rendering may be less desirable as a result
of chemical addition.

Sand Filter

A slow sand filter is a specially prepared bed of sand or other
mineral fines on which doses of waste water are intermittently
applied and from which effluent is removed by an under-drainage
system (Figure 1#); it removes solids from the waste water
stream. A variety of filters can be used to remove the solids in
a treated wastewater: intermittent sand filters, slow sand
filters, rapid sand filters, and mixed-media filters. BOD5
removal occurs primarily as a function of the degree of solids
removal. The effluent from the sand filter is of a high quality.

168




60T

P’.'{,“,“" H Chon ']' Air - Partial
P : emica ' Tertiary
Secondary ———>{ A, . e Fiotation ——> y
Treatmelr?t Ajustment | | Addition System Treated
, | ' Effluent
Effluent
Sludge
to
Disposal
Figure 13. Chemical Precipitation
—— Chlorination,
: Optionai
. . | for Odor Control
Primary or
Secondary Dosin \L ﬁ- Sand
Treatment g g 2
Effluent Tank 2 Filter |
T > Treated
Effluent
Surface ,, Back '
Clean Wash

Fioat

I

to Regenerate

Figure 14. Sand Filter System




A summary of available information indicates that effluent
suspended solids concentrations of less than 10 mg/l can be met.
Although the performance of a sand filter is well known and
documented, it is not in common use in the meat products industry
because use of refinements of this type has not been needed to
reach current waste water limitations.

A rapid sand filter may operate under pressure in a closed vessel
or may be built in open concrete tanks. It is primarily a water
treatment device and thus would be used as advanced +treatment.
Mixed-media filters are special versions of rapid sand filters
that permit deeper bed-penetration by gradation of particie sizes
in the bed. Up-flow filters are alsd special cases of rapid
filters.

Technical Description

The slow sand filter removes solids primarily at the surface of
the filter. The rapid sand filter is operated to allow a deeper
penetration of suspended solids into the sand bed and thereby
achieve solids removal through a greater c¢ross section of the
bed. The rate .of filtration of the rapid filter is up to 100
times that of the slow sand filter. Thus, the rapid filter
requires substantially less area than the slow filter; however,
the cycle time averages about 24 hours in comparison with cycles
of up to 30 to 60 days for a slow filter.26é The larger area
required ftor the latter means a higher first cost. For small
plants, the slow sand filter can be used as advanced treatment.
The rapid sand filter, on the other hand, can be more generally
applied following biaological treatment. However, if used as
biological treatment it would tend to clog quickly and require
frequent backwashing, resulting in a high water use. This wash
water would also need treatment prior to discharge particularly
it the rapid sand filter were used 1in biological treatment
applications with only conventional solids removal upstream in
the plant.

The rapid filters operate essentially unattended with pressure
loss controls and piping installed for automatic backwashing.
They are contained in concrete structures or in steel tanks.

In a rapid sand filter, as much as 80 percent of the head loss
can occur in the upper few inches of the filter. One approach to
increase the effective filter depth is the use of more than one
media in the Ffiltrer. Other filter media have included coarse
coal, heavy garnet or ilmenite media, and sand.2+ There 1is no
one mixed media design which will be optimum for all wastewater
filtration problems. As an example, "removal of small quantities
of high-strength biological floc often found in activated sludge
effluents may be satisfactorily achieved by a good dual media
design. With a weaker floc strength or with an increase in
applied solids loading, the benefits of the mixed, tri-media bed
become more pronounced.m2+

110




Although a mixed-media filter can tolerate higher suspended
solids loadings than can other filtraticn processes, it still has
an upper limit of applied suspendediisolids at which economically
long runs can be maintained. With ' activated sludge effluent
suspended solids loadings of up to lﬁQ mg/l, filter runs of 15 to
24 hours at 5 gpm/ft?2 have been maiptained when operating to a
terminal head loss of 15 feet of water. 24

The effluent quality produced by plain filtration of biological
effluents is essentially independent of filter rate within the
range of 5 to 15 gpm/ft2 primarily due to the high strength of
the biological floc. The following quality of filter effluents
are presented as general guides to the suspended solids
concentration which might be achieved when filtering a biological
‘effluent of reasonable quality, without chemical coagulation:24
high rate trickling filter, 10 to 20 mg/l; two stage +trickling
filter, 6 to 15 mgrs1l; contact stabilization, 6 to 15 mg/l;
conventional activated sludge plant, 3-10 mg/l; activated sludge
_plant with a load factor less than 0.15, 1 to 5 mg/1. '

Development Status

The slow sand filter has been in use for 50 years and more. It
has been particularly well suited to small cities and  isolated
treatment systems serving hotels, motels, hospitals, etc., where
treatment of 1low flow is required and land and sand are
available. Treatment in these applications has been of sanitary-
or municipal-type raw waste. The Ohio Environmental Protection
Agency is a strong advocate of -slow sand filters as biological ox
advanced treatment for small meat plants, followed by some form
of settling or solids removal. As of early 1973, 16 sand filters
had been 1installed and eight were proposed and expected to be
installed in Ohio. All 24 of these installations were for waste
from meat plants.2? The land requirements for a slow sand filter
are not particularly significant in relation +to those required